samranis. FCC RF Test Report Report No. : FG480204L
B2_N5(5M)_CP- B2_N5(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz . MH2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver

B2_N5(5M)_CP-OFDM_64 B2_N5(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R Sweep 480 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. : FG480204L

B2_N5(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz
4Res BW 100.00 kHz

Oooupied Bandwidh

Bideo BW 300,00 kHz*

B2_N5(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz

Ref Lyl Offset 7.50 B
Ref Vall dBm

Bideo BW 300,00 kHz*

Span 20 M|
Sweep 2.53 ms (1001 pts)

Span 20 M|
Sweep 2.53 ms (1001 pts)

B2_N5(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

B2_N5(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Aiten. 4068 Freg Run

Scale/Div 10.0 B

SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen)
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samranis. FCC RF Test Report

Report No. : FG480204L

B2_N5(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz

Oooupied Bandwidh
WH;

Bideo BW 470,00 kHz*

B2_N5(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz

Ref Lyl Offset 7.50 B
Ref Vall dBm

Bideo BW 470,00 kHz*

Span 30 M|
Sweep 1.67 ms (1001 pts)

Span 30 M|
Sweep 1.67 ms (1001 pts)

B2_N5(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 47000 kHz'

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

B2_N5(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Aiten. 4068 Freg Run

Scale/Div 10.0 B

SVideo B 47000 kHz'

Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen)
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samranis. FCC RF Test Report

Report No. : FG480204L

B2_N5(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz
[4Res B 200.00 kHz

Oooupied Bandwidh
18

Bideo BW 620,00 kHz*

B2_N5(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz

Ref Lyl Offset 7.50 B
Ref Vall dBm

Bideo BW 620,00 kHz*

Span 40 Mz
Sweep 1.27 ms (1001 pts)

Span 40 Mz
ms (1001 pts)

B2_N5(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Total Paver

B2_N5(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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samranis. FCC RF Test Report

Report No. :

FG480204L

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

15

165300

826.5

DFT-s-
OFDM 1@0
BPSK

see graph

15

165300

826.5

OFDM 1@0

see graph

PASS

15

165300

826.5

OFDM 1@0

see graph

15

165300

826.5

OFDM 1@0

see graph

PASS

15

167300

836.5

OFDM 1@0

see graph

15

167300

836.5

OFDM 1@0

see graph

PASS

15

167300

836.5

OFDM 1@0

see graph

15

167300

836.5

OFDM 1@0

see graph

PASS

15

169300

846.5

OFDM 1@0

see graph

15

169300

846.5

OFDM 1@0

see graph

PASS

15

169300

846.5

OFDM 1@0

see graph

15

169300

846.5

OFDM 1@0

see graph

PASS

15

10

165800

829.0

OFDM 1@0

see graph

15

10

165800

829.0

OFDM 1@0

see graph

PASS

15

10

165800

829.0

OFDM 1@0

see graph

15

10

165800

829.0

OFDM 1@0

see graph

PASS

15

10

167300

836.5

OFDM 1@0

see graph

15

10

167300

836.5

OFDM 1@0

see graph

PASS

15

10

167300

836.5

OFDM 1@0

see graph

15

10

167300

836.5

OFDM 1@0

see graph

PASS
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Page Number

1 A4-9 of 23



samranis. FCC RF Test Report

Report No. : FG480204L

15

10

168800

844.0

1@0

see graph

15

10

168800

844.0

1@0

see graph

PASS

15

10

168800

844.0

1@0

see graph

15

10

168800

844.0

1@0

see graph

PASS

15

20

166800

834.0

1@0

see graph

15

20

166800

834.0

1@0

see graph

PASS

15

20

166800

834.0

1@0

see graph

15

20

166800

834.0

1@0

see graph

PASS

15

20

167300

836.5

1@0

see graph

15

20

167300

836.5

1@0

see graph

PASS

15

20

167300

836.5

1@0

see graph

15

20

167300

836.5

1@0

see graph

PASS

15

20

167800

839.0

1@0

see graph

15

20

167800

839.0

1@0

see graph

PASS

15

20

167800

839.0

1@0

see graph

15

20

167800

839.0

1@0

see graph

PASS
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samranis. FCC RF Test Report

Report No. : FG480204L

B2_N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

start 30 MHz Stop 8,

‘Sweep 16.0 m

Function Vaiue

B2_N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput #hlten: 408 g Tyoe: o (RM
C 00100

RT o o o A

Video BW 3.0 MHz"

Function Function Width Function Vaiue

Spectum
Swept SA

B2_N5(5M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

Scale/Div 10 dB

Start 30 MHz

OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003 e Type: Powier (RMS)
uglHokd: 100100
Rin

Video BW 3.0 MHZ' Stap 8.490 GHz
{40001 ps)|

Function

B2_N5(5M)_DFT-s-

+
Input Hifen 08 P g Type: Power (RMSH
: T

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report

Report No. : FG480204L

B2_N5(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

Ref Ly 75008
Ref Level 30,00 dBm

start 30 MHz Stop 8,

‘Sweep 16.0 m

Function Vaiue

B2_N5(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput #hlten: 408 g Tyoe: o (RM
C 00100

RT o o o A

Video BW 3.0 MHz"

Function Function Width

B2_N5(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

#hdten 4003 e Type: Powier (RMS)
uglHokd: 100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stap 8.490 GHz
{40001 ps)|

Function

B2_N5(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R g Type: Powe (RMS
C -

Tg: Free Run

Start 30 MHz Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report Report No. : FG480204L

B2_N5(10M)_DFT-s- B2_N5(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !lllllll‘ In #étten: 408 FY.WMIFMS'\ 1] #Atten 40 02 fh 5 ‘merlﬂﬂ
Couping DC 0 i " g i » 1

RT o A R

Scale/Div 10 dB

Start 30 Wiz Stop 8. Video BW 3.0 MHZ' Stop 8.490 GHz|

‘Sweep 16.0 m: {40001 ps)|

Function Vaiue ¥ Function

B2_N5(10M)_DFT-s- B2_N5(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Spectum anayzer 1 Spectrum Anaiyzer 1

[Swept A Swept SA

KEYSIGHT ot shten 108 o Typs: Poer (RAS) KEYSIGHT nout RF = Power (RMSH

RT o o oo LR
lign: L

Tg: Free Run

Video BW 3.0 MHz" 249 Start 30 MHz
5.0 m:

Video BW 3.0 MHZ'

Function Function Width Function Vaiue Function Functian Width Function Vaue
dBm

Gl
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samranis. FCC RF Test Report

Report No. : FG480204L

B2_N5(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 0

start 30 MHz

B2_N5(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput #hlten: 408 g Tyoe: o (RM
C 00100

RT o o o A

Video BW 3.0 MHz"

Function Function Width
dBm
G103

Stop 8.
Sweep 16.0 m

Function Vaiue

Function Vaiue

B2_N5(20M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

Scale/Div 10 dB

#hdten 4003 e Type: Powier (RMS)
uglHokd: 100100
Rin

Video BW 3.0 MHZ' Stap 8.490 GHz
{40001 ps)|

Function

B2_N5(20M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

Start 30 MHz

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report

Report No. : FG480204L

B2_N5(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

wAlten 408 = Power (RMS)|
oo

Run

Ref Lvl Offset 7.50 B
0.00 dBm

Video BW 3.0 MHz" Stop 8,490 GHz
‘Sweep 16.0 ms (40001 pts||

Function Function Width Function Vaiue

B2_N5(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

of oy 100100

#ten 408 Fast g Type: Power (MSI
Tg: Free Run '

Scale/Div 10 4B
1

Start 30 Mz Video BW 3.0 MHZ' Stop 8.490 GHz|
#Res BW 1.0 MH2 Sweep 16.0 ms (40001 ps)

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report Report No. : FG480204L

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

5 15 5 165300 826.5 OFDM 1@0 see graph PASS

5 15 5 165300 826.5 OFDM 1@0 see graph PASS

5 15 5 165300 826.5 OFDM 25@0 see graph PASS

5 15 5 165300 826.5 OFDM 25@0 see graph PASS

5 15 5 169300 846.5 OFDM 1@24 see graph PASS

5 15 5 169300 846.5 OFDM 1@24 see graph PASS

5 15 5 169300 846.5 OFDM 25@0 see graph PASS

5 15 5 169300 846.5 OFDM 25@0 see graph PASS

5 15 10 165800 829.0 OFDM 1@0 see graph PASS

5 15 10 165800 829.0 OFDM 1@0 see graph PASS

5 15 10 165800 829.0 OFDM 50@0 see graph PASS

5 15 10 165800 829.0 OFDM 50@0 see graph PASS

5 15 10 168800 844.0 OFDM l@51 see graph PASS

5 15 10 168800 844.0 OFDM 1@51 see graph PASS

5 15 10 168800 844.0 OFDM 50@0 see graph PASS

5 15 10 168800 844.0 OFDM 50@0 see graph PASS

5 15 20 166800 834.0 OFDM 1@0 see graph PASS

5 15 20 166800 834.0 OFDM 1@0 see graph PASS

5 15 20 166800 834.0 OFDM 100@0 see graph PASS

5 15 20 166800 834.0 OFDM 100@0 see graph PASS
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samranis. FCC RF Test Report Report No. : FG480204L

DFT-s-

5 15 20 167800 839.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

5 15 20 167800 839.0 OFDM 1@105 see graph PASS
QPSK
DFT-s-

5 15 20 167800 839.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

5 15 20 167800 839.0 OFDM 100@0 see graph PASS
QPSK
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samranis. FCC RF Test Report

Report No. : FG480204L

B2_N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Cor
Freq Ref. It

Ref Lyl Offset 7.50 B
Ref Value Em

Start 815,000 MHz Stop 629,000 MHz

40 Range Teble

B2_N5(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

[Spectrum Anaiyzer 1
[Spurious Emissions
KEYSIGHT Inout ¥ 0 A 0@

Tig: Fres Run
. off

¥ Ga Low

RefLyl
Ref Value

Start 815,000 MHz

40 Range Teble

B2_N5(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Stop 820.000 MHz|

B2_N5(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 4068

Start $15.000 MKz

40 Rangs Table v

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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samranis. FCC RF Test Report Report No. : FG480204L

B2_N5(5M)_DFT-s- B2_N5(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aifen: 4068 Aiten. 40 68

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 B

Start 844,000 MHz Start 844,000 MKz
40 Range Teble 4 Ranga Table

Amplitg

B2_N5(5M)_DFT-s- B2_N5(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Aifen: 4068 Afen 4068 Trig: Frea Run
o

Low

A Range Raf Ll Offset 7. Ref Lyl Offset
ScaiDiv 10 68 Ref Value 3

Ref Value 3

Start 844,000 MHz Start 844,000 MKz

40 Range Teble 4 Ranga Table

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B
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samranis. FCC RF Test Report Report No. : FG480204L

B2_N5(10M)_DFT-s- B2_N5(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Cor
Freq Ref. It

Ref Lyl Offset 7.50 B
Ref Value Em

Start 815,000 MHz Stop 629,000 MHz

40 Range Teble

B2_N5(10M)_DFT-s- B2_N5(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH
e
KEYSIGHT Inout RF 0 Mma® Ty mem Fiten. 40,8

¥ Ga Low

RefLyl
Ref Value

Start $15.000 MKz

Start 815,000 MHz
40 Rangs Table v

40 Range Teble
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samranis. FCC RF Test Report Report No. : FG480204L

B2_N5(10M)_DFT-s- B2_N5(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aifen: 4068 Aiten. 40 68

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 B

Start 844,000 MHz Start 844,000 MKz
40 Range Teble 4 Ranga Table

B2_N5(10M)_DFT-s- B2_N5(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Aifen: 4068 Afen 4068 Trig: Frea Run
o

Low

A Range Raf Ll Offset 7. Ref Lyl Offset
ScaiDiv 10 68 Ref Value 3

Ref Value 3

Start 844,000 MHz Start 844,000 MKz

40 Range Teble 4 Ranga Table

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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samranis. FCC RF Test Report Report No. : FG480204L

B2_N5(20M)_DFT-s- B2_N5(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Ref Lyl Offset 7.50 B
Ref Vall dBm

Start 815,000 MHz Start $15.000 MKz

ANRmgeTtle v 4 Fanga Tatie
Measure Trase
Trace Type

Avmiliade

B2_N5(20M)_DFT-s- B2_N5(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Start §15.000 MHz Stop 828,000 MKz
AMRageTtle v
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B2_N5(20M)_DFT-s- B2_N5(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068 Aiten. 40 68

Start 844,000 MHz Start 844,000 MKz

40 Range Teble 4 Ranga Table

B2_N5(20M)_DFT-s- B2_N5(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF

Start 844,000 MHz

40 Range Teble
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samranis. FCC RF Test Report Report No. : FG480204L

Software Version: 23.06.1602

FR1 N25 ANTO

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=4.50dB

NR Band| SCS \;Bv"i"(;‘t% Arfen (',\:Arﬁg) Modulation RB P%?/;‘gr‘(‘géerg) (Egzn':) EIRP(W)
25 15 5 370500(|1852.5| DFT-s-OFDM QPSK 1@1 23.23 27.73 0.5929
25 15 5 370500(|1852.5| DFT-s-OFDM 16 QAM 1@1 22.45 26.95 0.4955
25 15 5 376500(|1882.5| DFT-s-OFDM QPSK 1@1 23.52 28.02 0.6339
25 15 5 376500|1882.5| DFT-s-OFDM 16 QAM 1@1 22.63 27.13 0.5164
25 15 5 382500(1912.5| DFT-s-OFDM QPSK 1@1 23.29 27.79 0.6012
25 15 5 |382500(1912.5| DFT-s-OFDM 16 QAM | 1@1 22.42 26.92 0.4920
25 15 10 |[371000| 1855 | DFT-s-OFDM QPSK 1@1 23.32 27.82 0.6053
25 15 10 (371000 1855 | DFT-s-OFDM 16 QAM l1@1 22.33 26.83 0.4819
25 15 10 |[376500|1882.5| DFT-s-OFDM QPSK 1@1 23.36 27.86 0.6109
25 15 10 |376500(1882.5| DFT-s-OFDM 16 QAM l1@1 22.47 26.97 0.4977
25 15 10 [382000| 1910 | DFT-s-OFDM QPSK 1@1 23.39 27.89 0.6152
25 15 10 |[382000| 1910 | DFT-s-OFDM 16 QAM l1@1 22.45 26.95 0.4955
25 15 15 |371500(1857.5| DFT-s-OFDM QPSK l1@1 23.22 27.72 0.5916
25 15 15 |371500(1857.5| DFT-s-OFDM 16 QAM l1@1 22.38 26.88 0.4875
25 15 15 |376500(1882.5| DFT-s-OFDM QPSK 1@1 23.28 27.78 0.5998
25 15 15 |376500(1882.5| DFT-s-OFDM 16 QAM 1@1 22.51 27.01 0.5023
25 15 15 |381500(1907.5| DFT-s-OFDM QPSK 1@1 23.34 27.84 0.6081
25 15 15 |381500({1907.5| DFT-s-OFDM 16 QAM 1@1 22.6 27.1 0.5129
25 15 20 [372000| 1860 DFT-s-OFDM QPSK l1@1 23.18 27.68 0.5861
25 15 20 |372000| 1860 | DFT-s-OFDM 16 QAM 1@1 22.22 26.72 0.4699
25 15 20 |376500({1882.5| DFT-s-OFDM QPSK l1@1 23.08 27.58 0.5728
25 15 20 |376500|1882.5| DFT-s-OFDM 16 QAM 1@1 22.12 26.62 0.4592
25 15 20 |381000| 1905 | DFT-s-OFDM QPSK l1@1 23.28 27.78 0.5998
25 15 20 |381000| 1905 | DFT-s-OFDM 16 QAM | 1@1 22.18 26.68 0.4656
25 15 25 |372500|1862.5| DFT-s-OFDM QPSK 1@1 23.13 27.63 0.5794
25 15 25 |372500|1862.5| DFT-s-OFDM 16 QAM 1@1 22.32 26.82 0.4808
25 15 25 |376500|1882.5| DFT-s-OFDM QPSK 1@1 23.17 27.67 0.5848
25 15 25 |376500|1882.5| DFT-s-OFDM 16 QAM 1@1 22.35 26.85 0.4842
25 15 25 |380500|1902.5| DFT-s-OFDM QPSK 1@1 23.25 27.75 0.5957
25 15 25 |380500|1902.5| DFT-s-OFDM 16 QAM | 1@1 2241 26.91 0.4909
25 15 30 |373000| 1865 | DFT-s-OFDM QPSK 1@1 23.22 27.72 0.5916
25 15 30 |373000( 1865 | DFT-s-OFDM 16 QAM | 1@1 22.31 26.81 0.4797
25 15 30 |376500(1882.5| DFT-s-OFDM QPSK 1@1 23.3 27.8 0.6026
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25 15 30 |376500(1882.5| DFT-s-OFDM 16 QAM | 1@1 22.4 26.9 0.4898
25 15 30 |380000( 1900 | DFT-s-OFDM QPSK 1@1 23.35 27.85 0.6095
25 15 30 |380000( 1900 | DFT-s-OFDM 16 QAM | 1@1 22.46 26.96 0.4966
25 15 35 |373500(1867.5| DFT-s-OFDM QPSK 1@1 23.13 27.63 0.5794
25 15 35 |373500(1867.5| DFT-s-OFDM 16 QAM | 1@1 22.16 26.66 0.4634
25 15 35 |376500(1882.5| DFT-s-OFDM QPSK 1@1 22.95 27.45 0.5559
25 15 35 |376500(1882.5| DFT-s-OFDM 16 QAM | 1@1 22.22 26.72 0.4699
25 15 35 |379500(1897.5| DFT-s-OFDM QPSK 1@1 23.24 27.74 0.5943
25 15 35 |379500(1897.5| DFT-s-OFDM 16 QAM | 1@1 22.36 26.86 0.4853
25 15 40 |374000| 1870 |DFT-s-OFDM PI/2 BPSK|108@54 23.5 28 0.6310
25 15 40 |374000| 1870 |DFT-s-OFDM PI/2 BPSK| 1@1 23.14 27.64 0.5808
25 15 40 |374000| 1870 |DFT-s-OFDM PI/2 BPSK| 1@214 23.53 28.03 0.6353
25 15 40 |374000| 1870 | DFT-s-OFDM QPSK (108@54 23.43 27.93 0.6209
25 15 40 |374000| 1870 DFT-s-OFDM QPSK 1@1 23.17 27.67 0.5848
25 15 40 |374000| 1870 | DFT-s-OFDM QPSK | 1@214 23.55 28.05 0.6383
25 15 40 |374000| 1870 | DFT-s-OFDM 16 QAM (108@54 22.46 26.96 0.4966
25 15 40 |374000| 1870 | DFT-s-OFDM 16 QAM 1@1 22.37 26.87 0.4864
25 15 40 |374000| 1870 | DFT-s-OFDM 16 QAM | 1@214 22.67 27.17 0.5212
25 15 40 |374000| 1870 | DFT-s-OFDM 64 QAM (108@54 21.04 25.54 0.3581
25 15 40 |374000| 1870 | DFT-s-OFDM 64 QAM 1@1 20.84 25.34 0.3420
25 15 40 |374000| 1870 | DFT-s-OFDM 64 QAM | 1@214 21.2 25.7 0.3715
25 15 40 |374000| 1870 | DFT-s-OFDM 256 QAM (108@54 18.87 23.37 0.2173
25 15 40 |374000| 1870 | DFT-s-OFDM 256 QAM | 1@1 18.41 22.91 0.1954
25 15 40 |374000| 1870 | DFT-s-OFDM 256 QAM | 1@214 18.91 23.41 0.2193
25 15 40 |374000( 1870 CP-OFDM QPSK 108@54 21.9 26.4 0.4365
25 15 40 |374000| 1870 CP-OFDM QPSK 1@1 21.87 26.37 0.4335
25 15 40 |374000| 1870 CP-OFDM QPSK 1@214 22.1 26.6 0.4571
25 15 40 |376500(1882.5|DFT-s-OFDM PI/2 BPSK|108@54 23.53 28.03 0.6353
25 15 40 |376500(1882.5|DFT-s-OFDM PI/2 BPSK| 1@1 23.26 27.76 0.5970
25 15 40 |376500(1882.5|DFT-s-OFDM PI/2 BPSK| 1@214 23.48 27.98 0.6281
25 15 40 |376500(1882.5| DFT-s-OFDM QPSK (108@54 23.45 27.95 0.6237
25 15 40 |376500(1882.5| DFT-s-OFDM QPSK 1@1 23.39 27.89 0.6152
25 15 40 |376500(1882.5| DFT-s-OFDM QPSK |1@214 23.6 28.1 0.6457
25 15 40 |376500(1882.5| DFT-s-OFDM 16 QAM (108@54 22.78 27.28 0.5346
25 15 40 |376500(1882.5| DFT-s-OFDM 16 QAM 1@1 22.46 26.96 0.4966
25 15 40 |376500(1882.5| DFT-s-OFDM 16 QAM | 1@214 22.65 27.15 0.5188
25 15 40 |376500(1882.5| DFT-s-OFDM 64 QAM (108@54 20.96 25.46 0.3516
25 15 40 |376500(1882.5| DFT-s-OFDM 64 QAM 1@1 20.94 25.44 0.3499
25 15 40 |376500(1882.5| DFT-s-OFDM 64 QAM | 1@214 21.17 25.67 0.3690
25 15 40 |376500(1882.5| DFT-s-OFDM 256 QAM (108@54 18.84 23.34 0.2158
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25 15 40 |376500(1882.5| DFT-s-OFDM 256 QAM | 1@1 18.48 22.98 0.1986
25 15 40 |376500(1882.5| DFT-s-OFDM 256 QAM | 1@214 18.68 23.18 0.2080
25 15 40 |376500(1882.5 CP-OFDM QPSK 108@54 21.87 26.37 0.4335
25 15 40 |376500(1882.5 CP-OFDM QPSK 1@1 21.83 26.33 0.4295
25 15 40 |376500(1882.5 CP-OFDM QPSK 1@214 21.92 26.42 0.4385
25 15 40 |379000( 1895 |DFT-s-OFDM PI/2 BPSK|108@54 23.6 28.1 0.6457
25 15 40 |379000| 1895 |DFT-s-OFDM PI/2 BPSK| 1@1 23.37 27.87 0.6124
25 15 40 |379000( 1895 |DFT-s-OFDM PI/2 BPSK| 1@214 23.4 27.9 0.6166
25 15 40 |379000( 1895 | DFT-s-OFDM QPSK [108@54 23.56 28.06 0.6397
25 15 40 |379000( 1895 DFT-s-OFDM QPSK 1@1 23.61 28.11 0.6471
25 15 40 |379000( 1895 | DFT-s-OFDM QPSK | 1@214 23.58 28.08 0.6427
25 15 40 |379000( 1895 | DFT-s-OFDM 16 QAM (108@54 22.54 27.04 0.5058
25 15 40 |379000| 1895 | DFT-s-OFDM 16 QAM 1@1 22.65 27.15 0.5188
25 15 40 |379000| 1895 | DFT-s-OFDM 16 QAM | 1@214 22.74 27.24 0.5297
25 15 40 |379000( 1895 | DFT-s-OFDM 64 QAM (108@54 211 25.6 0.3631
25 15 40 |379000( 1895 | DFT-s-OFDM 64 QAM | 1@1 21.05 25.55 0.3589
25 15 40 |379000| 1895 | DFT-s-OFDM 64 QAM | 1@214 21.08 25.58 0.3614
25 15 40 |379000( 1895 | DFT-s-OFDM 256 QAM (108@54 18.98 23.48 0.2228
25 15 40 |379000| 1895 | DFT-s-OFDM 256 QAM | 1@1 18.6 23.1 0.2042
25 15 40 |379000| 1895 | DFT-s-OFDM 256 QAM | 1@214 18.79 23.29 0.2133
25 15 40 |379000( 1895 CP-OFDM QPSK 108@54 22.04 26.54 0.4508
25 15 40 |379000( 1895 CP-OFDM QPSK 1@1 21.81 26.31 0.4276
25 15 40 |379000| 1895 CP-OFDM QPSK 1@214 22.11 26.61 0.4581
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

25 15 20 376500 18825 OFDM 100@0 11.6 PASS NV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 13.1 PASS LV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 10.9 PASS HV
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 13.3 PASS -30°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 11.9 PASS 20°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 18.8 PASS -10°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 15.2 PASS 0°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 11.6 PASS 10°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 14.5 PASS 20°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 11.8 PASS 30°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 10.8 PASS 40°C
QPSK
DFT-s-

25 15 20 376500 18825 OFDM 100@0 14.4 PASS 50°C
QPSK

IMAX(Af)| = 18.8 Hz

Frequency Stability Frequency (MHz) Limit Line Result
PASS
fu + [IMAX(AT)| 1913.373428 <1915 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
25 15 20 376500 1882.5 OFDM PI/2 100@0 3.82 13 PASS
BPSK
DFT-s-
25 15 20 376500 1882.5 OFDM 100@0 4.43 13 PASS
QPSK
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N25(20M)_DFT-s-OFDM_PI_2- N25(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

g Free Run Aen 408 Trig: Fres fum
#F Gan Low ints 1 #F Gan
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
25 15 5 376500 18825 CF(’?‘S;?M 25@0 4.4724 5.015
25 15 5 376500 18825 Cfé%';?ﬂ“" 25@0 4.4689 5.087
25 15 5 376500 1882.5 C&%’Z?WM 25@0 4.474 5.082
25 15 5 376500 18825 %‘;’éOQFE,\'X' 25@0 4.4719 5.021
25 15 10 376500 18825 CPQ'S;?M 52@0 9.2845 10.1
25 15 10 376500 18825 CE%Z?AM 52@0 9.3043 10.05
25 15 10 376500 1882.5 C&%’Z?MM 52@0 9.2606 9.925
25 15 10 376500 18825 %Eéogm" 52@0 9.2874 9.999
25 15 15 376500 18825 CPQ'S;?M 79@0 14.1 14.88
25 15 15 376500 18825 Cfé%';?ﬂ"" 79@0 14.086 14.99
25 15 15 376500 1882.5 C&%’m‘" 79@0 14.129 14.91
25 15 15 376500 18825 %Eéogm" 79@0 14.088 14.83
25 15 20 376500 1882.5 CFSSEEM 106@0 18.922 19.85
25 15 20 376500 1882.5 Cfé%i?ﬂ"" 106@0 18.945 19.86
25 15 20 376500 1882.5 C&%’Z?WM 106@0 18.882 19.81
25 15 20 376500 18825 %Eéogm" 106@0 18.967 10.83
25 15 25 376500 1882.5 CFSSEEM 133@0 23.79 24.79
25 15 25 376500 1882.5 Cfé%i?ﬂ"" 133@0 23.725 24.69
25 15 25 376500 1882.5 C;%'Z%M 133@0 23.783 24.77
25 15 25 376500 18825 %Eéogm" 133@0 23.801 24.88
25 15 30 376500 18825 CFSSEEM 160@0 28.554 29.63
25 15 30 376500 18825 Cfé%'m‘" 160@0 28.5 29.62
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25 15 30 376500 18825 C&%’Z?MM 160@0 28.587 29.67
25 15 30 376500 1882.5 %';éo&'?,\'h" 160@0 28.55 29.68
25 15 35 376500 18825 CF(’Q‘S;EM 188@0 33.532 34.73
25 15 35 376500 18825 Cfé%';?w"" 188@0 33.486 34.7
25 15 35 376500 18825 C&%’Z?MM 188@0 33.57 34.77
25 15 35 376500 1882.5 %';éo&'?,\'h" 188@0 33.524 34.91
25 15 40 376500 18825 CF(SSQ?M 216@0 38.503 39.94
25 15 40 376500 18825 Cfé%';?ﬂ'\" 216@0 38.505 30.82
25 15 40 376500 18825 C&%’Z?AM 216@0 38.574 40.0
25 15 40 376500 1882.5 (;EéOQFIADM 216@0 38.576 30.84
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N25(5M)_CP- N25(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz 82500 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver

N25(5M)_CP-OFDM_64 N25(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz 82500 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R Sweep 480 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A5-9 of 31
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : WYPH700B



samranis. FCC RF Test Report Report No. : FG480204L

N25(10M)_CP- N25(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Bideo BW 300,00 kHz* Span 20 Mz, SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 2.53 ms (1001 pts)

Sweep 253 ms (1001 pis)

Total Power Total Paver

N25(10M)_CP-OFDM_64 N25(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

[Center 188250 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver
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N25(15M)_CP- N25(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

(Center 188250 GHz Bideo BW 470,00 kHz* Span 30 Mz,

Tuideo BW 4T0.00 kHz' Span 30 MKz
Sweep 1.67 ms (1001 pts)

Sweep 167 ms (1001 pis)
2 M

Oooupied Bandwidh

Total Power Total Paver

N25(15M)_CP-OFDM_64 N25(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

[Center 188250 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Paver
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N25(20M)_CP- N25(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Bideo BW 620,00 kHz* Span 40 Mz, . SVideo B 620,00 kHz'

Span 40 MHz|
ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

N25(20M)_CP-OFDM_64 N25(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 188250 GHz Video B 62000 kHz' Span 40 Mz
Sweep 1.27 ms (1001 pts)

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver
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N25(25M)_CP- N25(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Power Total Paver

N25(25M)_CP-OFDM_64 N25(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

(Center 188250 GHz Bideo BW 10,00 kHz* Span 50 Mz,

GHz SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver
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N25(30M)_CP- N25(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N25(30M)_CP-OFDM_64 N25(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, GHz SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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N25(35M)_CP- N25(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, : #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N25(35M)_CP-OFDM_64 N25(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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N25(40M)_CP- N25(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Total Paver

N25(40M)_CP-OFDM_64 N25(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

#Video BW 13000 MHz" Span 80 MHz, : #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Total Paver
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Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

25

15

370500

1852.5

DFT-s-
OFDM 1@0
BPSK

see graph

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

370500

1852.5

OFDM 1@0

see graph

25

15

370500

1852.5

OFDM 1@0

see graph

PASS

25

15

376500

1882.5

OFDM 1@0

see graph

25

15

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

376500

1882.5

OFDM 1@0

see graph

25

15

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@0

see graph

25

15

382500

1912.5

OFDM 1@0

see graph

PASS

25

15

382500

1912.5

OFDM 1@0

see graph

25

15

382500

1912.5

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

372000

1860.0

OFDM 1@0

see graph

25

15

20

372000

1860.0

OFDM 1@0

see graph

PASS

25

15

20

376500

1882.5

OFDM 1@0

see graph

25

15

20

376500

1882.5

OFDM 1@0

see graph

PASS

25

15

20

376500

1882.5

OFDM 1@0

see graph

25

15

20

376500

1882.5

OFDM 1@0

see graph

PASS
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25

15

20

381000

1905.0

1@0

see graph

25

15

20

381000

1905.0

1@0

see graph

PASS

25

15

20

381000

1905.0

1@0

see graph

25

15

20

381000

1905.0

1@0

see graph

PASS

25

15

40

374000

1870.0

1@0

see graph

25

15

40

374000

1870.0

1@0

see graph

PASS

25

15

40

374000

1870.0

1@0

see graph

25

15

40

374000

1870.0

1@0

see graph

PASS

25

15

40

376500

1882.5

1@0

see graph

25

15

40

376500

1882.5

1@0

see graph

PASS

25

15

40

376500

1882.5

1@0

see graph

25

15

40

376500

1882.5

1@0

see graph

PASS

25

15

40

379000

1895.0

1@0

see graph

25

15

40

379000

1895.0

1@0

see graph

PASS

25

15

40

379000

1895.0

1@0

see graph

25

15

40

379000

1895.0

1@0

see graph

PASS
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N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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Function Vaiue
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N25(5M)_DFT-s- N25(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !lllllll‘ In #étten: 408 FY.WMIFMS'\ 1] #Atten 40 02 "‘r 5 ‘merlﬂﬂ
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Function Vaiue Function
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